
111 E. COMMERCIAL STREET

WILLITS, CALIFORNIA 95490
(707) 459-4601 TEL

(707) 459-1562 FAX

Page 1 of 2

WILLITS CITY COUNCIL

AGENDA

NOVEMBER 12, 2014 ♦ 6:30 P.M. ♦ COUNCIL CHAMBERS

1. OPENING MATTERS – a) Call to Order; b) Pledge to Flag; c) Roll Call

2. PUBLIC COMMUNICATIONS
Council welcomes participation in its meetings. Comments shall be limited to three (3) minutes per person so that everyone
may be given an opportunity to be heard. To expedite matters and avoid repetition, whenever any group of persons wishes
to address the Council on the same subject matter, the Mayor may request that a spokesperson be chosen by the group.
This item is limited to matters under the jurisdiction of the City Council which are not on the posted agenda. Public criticism
[...]
Departments as detailed by Division, below.  The Water Department has a total 

staffing level of 7.44 FTE. 

The City water system provides potable water within its service area, which is 
the same as the City boundary, with the exception of several out-of-agency service 

connections to individual homeowners.  The Willits water system is classified as a 
‘Large Water System’, having more than 500 connections.  The Willits water system 

is under the jurisdiction of the State Water Resources Control Board (SWRCB), 
Division of Drinking Water. 

 

 
 

 
City of Willits 20 



ADMINISTRATIVE DRAFT MUNICIPAL SERVICE REVIEW 11-10-14 

 

On October 17, 2014, the SWRCB issued the City a compliance order which 
determined that the City did not have a reliable supply of water to serve its 

customers due to the drought conditions and senior water right demands.  The 
order does allow the City to serve existing customers, but prohibits new service 

connections.  It also requires the City to secure a reliable long-term supply of 
water. 

The primary water supply for Willits is surface water from Davis Creek, which is 

tributary to Outlet Creek, which is tributary to the Eel River.  The City stores water 
at Morris Reservoir (726 acre-feet capacity) and Centennial Reservoir (635 acre-

feet capacity), both on Davis Creek.  The watershed area for Davis Creek upstream 
from Morris Dam is 5.8 square miles (3,712 acres).   

Based on a water supply planning study prepared by West Yost and Associates 

in 2006, water demand was 886 acre-feet per year, of which 565 acre-feet per year 
was for residential use.  Based on 2,245 water service connections at that time, the 

average water usage was 154 gallons per person per day. 

The Water Treatment Plant (WTP) is located adjacent to Morris Dam and utilizes 
alternative filtration technology and an upflow clarifier process to produce treated 

water.  There are five storage tanks:  a 3.0 million gallon (MG) tank installed in 
1980; and a 1.5 MG tank and clear well installed in 1989 (both adjacent to the 

treatment plant); a 0.125 MG tank on Locust Street installed in 1993; a 0.043 MG 
tank on Laurel Street installed in 1977; and a 0.043 MG tank on Berry Hill installed 

in 1980.  There are eight pressure zones within the water distribution system. 

A photovoltaic (PV) system was installed between Morris Reservoir and the 
water treatment plant, and began operation in November 2008.  The system 

consists of a solar array of 756 PV modules and is capable of producing up to 
530,000 kilowatts per year; enough to provide 100% of the power needs of the 

water treatment plant. 

The water treatment plant pumped an average of 4.45 million gallons per year 
(1.22 million gallon per day) between 1994 and 2002.  For future planning 

purposes, the study suggested that 2,240 acre-feet per year (2.0 million gallons 
per day -- mgd) would be needed.  Currently, the water treatment plant can treat 

2.2 mgd. 

In 2011, the treatment plant produced 270 million gallons per year (0.74 million 
gallons per day), significantly less that the water produced between 1994 and 

2002.  At 0.74 million gallons of water usage per day, and with the 8,062 service 
population estimated by the City, this equates to 92 gallons per person per day.  A 

‘Water Conservation’ paper prepared by the City estimates that with water 
conservation, water use can be reduced by 48% to 48 gallons per person per day. 

The water system currently has 2,374 connections, of which 1,974 (83%) are 

residential, 260 (11%) are commercial, 36 (1.5%) are industrial, and 104 (4.5%) 
are miscellaneous.  The Water Department indicated that it had one emergency 

interconnection (unknown source). 

 
 

City of Willits 21 
 



ADMINISTRATIVE DRAFT MUNICIPAL SERVICE REVIEW 11-10-14 

 

Current water rates are based on a monthly flat base rate plus variable usage 
rate for residential; and a uniform monthly usage rate and a variable base rate for 

commercial and industrial.  Residential users pay $22.05 per EDU (Equivalent 
Dwelling Unit) per month, and $3.15 to $9.80 based on usage.  Commercial and 

industrial users pay $22.05 to $1,103 per month based on EDUs, and a flat $6.00 
per 100 cubic feet.  The average monthly water bill for a residential unit is $34.65. 

In 2011, there were a total of 40 complaints reported by customers.  Of these, 

34 were for turbidity and six were for color.  Corrective actions were taken for both 
types of complaints by flushing affected water lines.  In 2011, there were 22 

problems related to the system:  eight service connection breaks due to aging 
lines; 12 main line breaks due to aging lines; and 2 water outages due to lines 
damaged by contractors.  Repairs were made in a timely manner for all problems. 

The City’s 2013 Consumer Confidence Report indicates that turbidity standards 
at the water treatment plant were exceeded three times during the year.  Water 

samples taken during the year did not exceed standards for coliform bacteria, lead, 
copper, aluminum, chlorine, iron, total trihalomethanes, manganese, and color.  
The threshold for haloacetic acids at 5 parts per billion (HAA5) was exceeded, as 

was odor.  Both were corrected by adjusting the treatment process and adding flow 
mixer to the 3.0 MG tank for better circulation. 

Water Administration Division 

The Water Administration Division is responsible for compliance with water laws 

and regulations including reports to the State Division of Drinking Water, Division of 
Safety of Dams, Department of Water Resources, and the Department of Forestry 
and Fire Protection.  The Division insures that changes to the water system meet 

the needs of the community and comply with all regulatory requirements.  Staffing 
is provided by the City Manager (0.20 FTE), the Finance Director/City Treasurer 

(0.30 FTE), a Senior Accountant (0.20 FTE), an Administrative Assistant (0.25 FTE), 
and an Office Assistant III (0.60 FTE).  Administrative tasks include assisting water 
customers, contract administration for water-related professional services, and 

preparation of the budget and capital improvement program. 

Water System Maintenance Division 

The Water System Maintenance Division is responsible for operation and 
maintenance of water lines, pump stations, water storage tanks, leak detection, 
pipeline replacement, utility locating, fire hydrants, water system flushing, pipeline 

inspection, valve exercising, emergency response, coordination with water billing 
staff, service termination and restoration, meter installation, meter reading, cross 

connection prevention, corrosion control, and 24-hour on-call service.  This Division 
is staffed by the Public Works Director (0.20 FTE), Water Operators I/II/III (1.25 
FTE), a Water Operator-in-Training (o.25 FTE), a Public Works Lead Person (0.15 

FTE), and a Public Works Maintenance Worker (0.52 FTE). 

 

 
 
 
City of Willits 22 



ADMINISTRATIVE DRAFT MUNICIPAL SERVICE REVIEW 11-10-14 

 

Water Plant Operations Division 

The Water Plant Operations Division is responsible for the operation and 

maintenance of the water treatment plant and watershed.   Tasks include:  
monitoring and adjusting the treatment process; chemical laboratory analysis; 

treatment strategy; instrumentation calibration; filter and clarifier inspection and 
servicing, disinfection; lake and dam operation and maintenance; and 24-hour on-
call service.  The Division is staffed by a Chief Plant Operator (0.05 FTE), a Chief 

Water Operator (1.0 FTE), Water Operators I/II/III (1.75 FTE), and a Water 
Operator-in-Training (0.50 FTE). 

Water Engineering 

Water Engineering is a component of the Engineering Department.  Refer to that 
section for details. 

 

WW AA SS TT EE WW AA TT EE RR   SS EE RR VV II CC EE SS   

The City owns and operates a municipal Wastewater Treatment Facility (WWTF), 
along with a sewage collection system consisting of approximately 22-miles of 
gravity sewer mains ranging in size from 4-inches in diameter to 24-inches in 

diameter; one lift station and 450 manholes.  The WWTF also includes associated 
reclamation and disposal facilities.  The facility is located in the northeast corner of 

the City at the end of Sewer Plant Road via North Lenore Avenue and East 
Commercial Street.  The northerly portion of the treatment plant area is located 

outside the City Limits.  Responsibility for wastewater services within the City is the 
responsibility of the Sewer Treatment Department, which operates as an Enterprise 
Fund.  The Wastewater Treatment Department is staffed directly by a Chief Plant 

Operator, a Sewer Plant Supervisor, five Waste Water Treatment Operators, a 
Waste Water Treatment Operator-in-Training; and is supported by other 

Departments as detailed by Division, below.  The Sewer Treatment Department has 
a total staffing level of 7.60 FTE. 

 

The City (population 5,000) also provides wastewater services by agreement:  in 
1967 with Brooktrails Township Community Services District (population 3,300); in 

1956 with Meadowbrook Manor Sanitation District (population 200); and in 1989 
with the Sherwood Valley Rancheria (population 100) for a total population served 
of approximately 8,600. 

The original secondary aeration treatment plant dates from 1975.  Subsequent 
up grades included headworks with grit removal, two extended aeration basins, a 

circular clarifier, a chlorine contact chamber, and dechlorination capability.  That 
facility was designed to treat an average dry weather flow (ADWF) of 1.3 million 
gallons per day (mgd), and peak flows up to 3.0 mgd.  However, the City 

experienced wet weather flows exceeding secondary treatment capability; and 
utilized up to five holding basins with a capacity of 16 million gallons to capture the 

overflow. 

 
 
City of Willits 23 



ADMINISTRATIVE DRAFT MUNICIPAL SERVICE REVIEW 11-10-14 

 

At that time, the City was operating under Regional Water Quality Control Board 
(RWQCB) Order No. R1-2001-71.  In response to Statewide General Waste 

Discharge Requirements issued in 2006, and a Supplemental Report of Waste 
Discharge submitted by the City in 2009, the City proposed to upgrade its WWTF to 

include enhanced secondary level treatment of wastewater.  Construction of the 
new WWTF includes septage receiving stations prior to the existing headworks, 
extended aeration/activated sludge processes with nutrient removal, ultraviolet 

(UV) disinfection, and enhanced effluent polishing within a new 30-acre treatment 
wetland.   

In July of 2010 the RWQCB issued Order No. R1-2010-0017 establishing new 
waste discharge requirements as well as reclamation requirements for the City of 
Willits.  The Regional Board also required:  relocation of the discharge point on 

Outfall Creek; prohibited discharge of treated effluent between May 15th and 
October 30th of each year; set new limitations on biochemical oxygen demand 

(BOD), total suspended solids (TSS), pH, nitrogen, and total coliform; placed 
requirements for land disposal of treated effluent; and specified standard provisions 
and additional monitoring requirements. 

The new WWTF has a design discharge capacity of 7.0 mgd; however the City 
requested that permitted flow be limited to 4.0 mgd based on projected needs 

through 2025.  The treatment plant currently treats an average of ___ mgd, dry 
weather flow, and ____ mgd wet weather flow. 

Sewer Administration 

The Sewer Administration Division is responsible for administrative support 
including assisting with program administration, contract administration for sewer-

related professional contracts, filing regulatory reports, preparing the annual Capital 
Improvement Program, and preparing requests for proposals (RFPs).  This Division 

is staffed by the City Manager (0.20 FTE), the City Engineer/Sewer Director (0.20 
FTE), the Finance Director/City Treasurer (0.30 FTE), a Senior Accountant (0.20 
FTE). An Office Assistant III (utility billing clerk) (0.30); an Administrative Assistant 

(0.15 FTE), and an Engineering Technical Writer (0.30 FTE). 

Sewer Maintenance Division 

The Sewer Maintenance Division maintains and repairs the City sewer collection 
system, including:  inspection, cleaning, and repair of sewer lines; and 
implementation and enforcement of the inflow and infiltration (I&I) program and 

the Fats, Oils and Grease (FOG) program.  This Division also administers the Flow 
Monitoring Program and the Wastewater Discharge Program.  Other duties include 

responding and resolving sewer problems, addressing emergency overflows, lift 
station maintenance, new pipeline construction inspection, and identifying line 
locations for Underground Service Alert (USA).  This Division is staffed by a Chief 

Sewer Plant Operator (0.25 FTE), the Public Works Director (0.20 FTE), Treatment 
Plant Operators II/III (1.20 FTE), a Treatment Plant Operator I (0.70), a Public 

Works Lead Person (0.04 FTE), a Public Works Maintenance Worker (0.16), and a 
Treatment Plant Operator-in-Training (0.25 FTE). 

 
City of Willits 24 



ADMINISTRATIVE DRAFT MUNICIPAL SERVICE REVIEW 11-10-14 

 

Sewer Operations Division 

The Sewer Operations Division is responsible for the operation and maintenance 

of the City’s sewer plant as well as: reclaimed water irrigation; sludge thickening 
and dewatering; and compost mixing and disposal.  Other duties include:  

laboratory testing for regulatory compliance in conjunction with the City’s NPDES 
permit; disinfection and disposal of effluent water; and response to all sewer plant 
alarms and emergencies.  This Division is staffed by the Chief Plant Operator (0.65 

FTE), Treatment Plant Operators II/III (1.70 FTE), a Treatment plant Operator I 
(0.30 FTE), and a Treatment Plant operator-in-Training (0.25 FTE). 

Sewer Engineering 

Wastewater Engineering is a component of the Engineering Department.  Refer to 
that section for details. 

Septage Receiving Division 

The Septage Receiving Division is responsible for monitoring, recording, and 

collection of fees for wastewater trucked in from outlying areas and delivered to the 
WWTF.  This Division is staffed by the Chief Plant operator (0.05 FTE), and a 
Treatment Plant Operator III (0.10 FTE). 

 

Outstanding Litigation 

On September 11, 1967 the City of Willits (City) and the Brooktrails Resort 
Improvement District – now the Brooktrails Township Community Services District 

(District) entered into an agreement allowing the District to dispose of up to 0.49 
mgd ADWF of sewage into the City WWTF. 

The Agreement has been amended over the years:  Amendment No. 2 in 1975 

(which also repealed Amendment No. 1); Amendment No. 3 in 1982; and 
Amendment No. 3 in 2007.  In 1997, a dispute arose between the District and the 

City regarding the allocation of operating costs for the WWTF.  This dispute, along 
with several other issues has been ongoing for the past 17-years.  In 2010, the 
District filed a lawsuit in Mendocino County Superior Court seeking declaratory relief 

regarding a number of issues, including metering to measure the flow of sewage, 
accounting methods and allocation of operating costs, annual audits, WWTF 

construction costs and plant capacity, and disposal of treated effluent. 

 
 

 
 

 
 
 

 
 

 

City of Willits 25 



ADMINISTRATIVE DRAFT MUNICIPAL SERVICE REVIEW 11-10-14 

 

The degree of time and energy devoted to this situation is best reflected in the 
respective meeting agendas of the City and the District, as at practically every 

regular and special meeting there is a closed session on this litigation.  There does 
not appear to be any resolution of these issues in the foreseeable future.  As the 

District said in a report to its ratepayers in June 2014:  “Township officials in 1997 
did not believe litigation was the best option for the region.  As it turns out, it has 